okota

FA SYSTEM & AIR TOOLS

BT RT

TOOLNo. )
7002 0000 0100

(_MODEL (YES.No.)
YP-35 (01)

BNV

ﬂg
S
2

U ra /I")g@()j@ﬂmnn@ ®

Ty )@@) v/
RRED DD

| EfRES
No. m 2 4 ug| MmaEe ||No ®m 2 4% ue| maEes
1 |/\>’KFJLCP Tset 7002 0002 00 99| | 17 | A RZvThVwFHR—KF| 2 [7002 1025 00 00
(@ /\>RIb 1 17002 0002 00 00] | 18 [ XUV H—R 1 17002 1027 00 00
(b)y ROV KMILT v 1 17002 0104 00 00] | 19 | RS R MXRTY>4  (2906)| 1 [9110 0005 00 00
() 2w kMJLINJVT 1 17002 0108 00 00) | 20 | A>T+ T+ 1 17002 1021 00 00
(d) ZOw bbAIN—/NvEF>| 1 (7002 0146 00 00| | 21 |AR—)LRT UG (6206) 1 (9100 1026 00 00
(e) AOw kLAHIN— 1 17002 0145 00 00) | 22 | RbwTHwhk 1 17002 1035 00 00
) 5=/ (M6X15SUS)| 4 [9440 2016 00 00| | 23 | A NFvThT—XFvikA)| 1 7002 1026 00 01
(9) XAv MUEvyTINwE20 1 (7002 0147 00 00] | 24 | A RSvThNwF24—X | 1 {7002 1023 00 00
(h) #11b>—)L (SB20X30%9) | 1 {9030 1009 00 00| | 25 | A RXZVvTrNyF>F4v7 | 1 |7002 1033 00 00
(i) ROvkibFvryS 1 17002 0107 00 00) | 26 |L-/\vF> (25x42x%8)| 1 (8010 2016 00 00
(j) +HZ/h%T (M6X18SUS) | 4 |9440 2017 00 00| | 27 | A NZvThr—XFvkB)| 1 7002 1026 00 02
(k) "7 5 (5%13)| 1 8020 1028 00 00| | 28 |*+— (7X45%22)1 1 (8060 1080 00 00
N 75ov 1 17002 0149 00 00] | 29 | 1> \= 117002 1029 00 00
(mAOw kL /N— 1 17002 0110 00 00 | 30 | A NZ¥ T bV 1 17002 1032 00 00
n) > (3x20)| 1 {8051 1106 00 00] | 31 | A > RSY>% 1 17002 1034 00 00
(o) L-/Vw=> (32%42%2)| 1 18010 2018 00 00| | 32 | R%EZ>TL—L 1 17002 1020 00 00
2 |S-/VvET(A) 1 17002 0003 00 01] | 33 |/AEBRILE (W3/8%20)| 4 (8070 2004 00 00
3 | E—%25—X 1 17002 0011 00 00] | 34 | RTUT v+ (W3/8)| 4 [9200 4007 00 00
4 | E—AHCP Tset | 7002 0305 00 99| | 35 |C-/\w*> (1105%X140%063)| 1 |8010 1001 00 00
7wINTL—CP Tset [ 7002 0303 00 99| | 36 | 7=~ v b 1 17002 1030 00 00
E(a) 7vINTL—hk 1 17002 0303 00 00) | 37 | R—J)LRXFV)>5 (1203)( 1 (9100 1037 00 00
(b) R—=)LbR77U>% (6304VV) | 1 (9100 3019 00 00| | 38 | A/ JL>>—JL (SB17X35%7)| 1 {9030 1005 00 00
) RZCP Tset | 7002 0304 01 99| | 39 | N7 UV THR—bFvh 1 17002 1031 00 00
E(c) )R 1 x i 40 | ANLAF 1 17002 1028 00 00
(d) RT)>TE>  (6X14)| 2 (9250 1084 00 00| | 41 | RT )T Tviv (M6)| 6 19200 2015 00 00
(e) O—% 1 13601 0305 00 00| | 42 | ~NFHI>RILE (M6X20)| 6 [8070 1046 00 00
f) X1~ 5 13601 0306 00 00| | 43 |+=<IL/)hxY (M6Xx10)| 1 {9400 2017 00 00
O—777L—hCP Tset | 7002 0307 00 99| | 44 |S-/\v*>/(B) 1 17002 0003 00 02
E (9) O—77L—Fhk 1 17002 0307 00 00] | 45 |C-/\w=F>/(Q) 117002 0003 00 03
(h) R—=)bR771)>% (6305VV)| 1 {9100 3020 00 00
=% (6x8)] 1 (8051 1210 00 00 AN RS
6 |O—&2F7 1 17002 0316 00 00] | 46 | oA —BRK—AI 314>k 1 17002 1040 00 00
7 |F— (5X35%X17)| 1 [8060 1054 00 00) | 47 |L-/\vF> (22%33%2)| 1 8010 2014 00 00
8 |TFYV—RX+I)UR 1 17002 0061 00 00] | 48 |/ R—RI314 > bF v 110903 0141 00 00
9 |RTUTIw+ (M8) [ 10 19200 2017 00 00| | 49 [ R—R=w 7L 110903 0151 00 00
10 [ANFH TRV (M8X25-A2-70)| 10 | 8070 1044 00 00| | 50 | R—R¥aA b 1 17002 0113 00 00
M| ITFY—RAKR—RXZwTIL 1 17002 0063 00 00
12 | A RXS5—ACP Tset | 7002 1019 00 99 BRIt E S
@ 1R 5—X 1 17002 1019 00 00] | 51 | EPAFRIHEE (K870003)| 1 [9731 3001 00 00
(b) ZURZ vV (1/8)] 2 (9660 1001 00 00
13 | Ty (46X62X2)| 1 |8040 1068 00 00
14 | R—)UR77>% (6305V)| 1 9100 2018 00 00
15 | ARSI TRNyEVZATy 7| 1 7002 1024 00 00
16 | AT vTRINyEY 2 7002 1022 00 00

Y aavxenxesn

MEDDERITERTIIMALREE Ao £52(T) DCP (AT —F) TTEXTFELY,

700201-P1606




okota

FA SYSTEM & AIR TOOLS

SUMP PUMP

TOOL No. )
7002 0000 0100

( MODEL (YES.No.)
YP-35 (01)

G & @@,
OOI00
sl M
”4\ —M—MM—-&
3 /” @) ) )i
4/

Ty )@Q v/
@0&%@%@

mParts List

N Per Per

0. Name of Parts set | Parts No. No. Name of Parts set | Parts No.

1 |Handle Assy. 1set [ 7002 0002 00 99| | 17 |Impeller Shaft Packing Support 2 17002 1025 00 00
(a) Handle 117002 0002 00 00| | 18 |Bearing Case 1 17002 1027 00 00
(b) Throttle Bushing 117002 0104 00 00| | 19 | Thrust Bearing (2906)| 1 [9110 0005 00 00
(c) Throttle Valve 117002 0108 00 00| | 20 | Impeller Shaft 117002 1021 00 00
(d) Throttle Cover Packing 117002 0146 00 00| | 21 |Ball Bearing (6206)| 1 [9100 1026 00 00
(e) Throttle Cover 117002 0145 00 00| | 22 | Stop Nut 117002 1035 00 00
(f) + Screw (M6x15SUS)| 4 [9440 2016 00 00| | 23 |Impeller Shaft Case Nut (A) 117002 1026 00 01
(g) Throttle Cap Packing 117002 0147 00 00| | 24 |Impeller Shaft Packing Case 117002 1023 00 00
(h) Oil Seal (SB20x30x9) | 1 {9030 1009 00 00| | 25 |Impeller Shaft Packing Cap 117002 1033 00 00
(i) Throttle Cap 117002 0107 00 00| | 26 |L - Packing (25x42x8)| 1 |8010 2016 00 00
(j) + Screw (M6x18 SUS)| 4 |9440 2017 00 00| | 27 |Impeller Shaft Case Nut (B) 117002 1026 00 02
(k) Spring (5%13)| 1 (8020 1028 00 00| | 28 |Key (7x4.5x22)| 1 8060 1080 00 00
(1) Plunger 117002 0149 00 00] | 29 | Impeller 117002 1029 00 00
(m)Throttle Lever 117002 0110 00 00| | 30 |Impeller Shaft Nut 117002 1032 00 00
(n) Pin (3%x20)| 1 |8051 1106 00 00 | 31 |Impeller Ring 117002 1034 00 00
(o) L-Packing  (32x42x2)| 1 [8010 2018 00 00| | 32 | Button Frame 117002 1020 00 00

2 | S - Packing (A) 117002 0003 00 01] | 33 |Hex. Bolt (W3/8x20)| 4 8070 2004 00 00

3 | Motor Case 117002 0011 00 00| | 34 | Spring Washer (W3/8)| 4 (9200 4007 00 00

4 | Motor Assy. 1set | 7002 0305 00 99| | 35 |C - Packing  (110.5x140x0.63)| 1 |8010 1001 00 00
Upper Plate Assy. 1set | 7002 0303 00 99| | 36 | Bracket 117002 1030 00 00

E (a) Upper Plate 117002 0303 00 00| | 37 |Ball Bearing (1203)| 1 [9100 1037 00 00
(b) Ball Bearing (6304VV)| 1 19100 3019 00 00] | 38 | Oil Seal (SB17x35x7)| 1 {9030 1005 00 00
Cylinder Assy. 1set | 7002 0304 01 99| | 39 | Bearing Support Nut 117002 1031 00 00

E (c) Cylinder 1 ¥ 1 40 | Strainer 117002 1028 00 00
(d) Spring Pin (6x14)] 2 [9250 1084 00 00| | 41 |Spring Washer (M6)| 6 [9200 2015 00 00
(e) Rotor 113601 0305 00 00| | 42 |Hex. Bolt (M6x20)| 6 |8070 1046 00 00
(f) Vane 5 13601 0306 00 00| | 43 |+ Screw (M6x10)| 1 |9400 2017 00 00
Lower Plate Assy. 1set | 7002 0307 00 99| | 44 |S - Packing (B) 117002 0003 00 02

E (9) Lower Plate 117002 0307 00 00| | 45 |S - Packing (C) 117002 0003 00 03
(h) Ball Bearing ~ (6305VV)| 1 [9100 3020 00 00

5 |Pin (6x8)| 1 (8051 1210 00 00 Standard Accessories

6 |Rotor Gear 117002 0316 00 00| | 46 | Water Hose Joint 1 17002 1040 00 00

7 |Key (5%3.5x17)| 1 8060 1054 00 00| | 47 |L - Packing (22x33x2)| 1 |8010 2014 00 00

8 | Exhaust Elbow 117002 0061 00 00| | 48 | Hose Joint Nut 110903 0141 00 00

9 |Spring Washer (M8)| 10 {9200 2017 00 00| | 49 [Hose Nipple 110903 0151 00 00

10 | Hex. Bolt (M8x25-A2-70) | 10 [8070 1044 00 00| | 50 |Hose Joint 1 17002 0113 00 00

11 | Exhaust Hose Nipple 117002 0063 00 00

12 | Impeller Case Assy. 1set [ 7002 1019 00 99 Optional Accessories
(a) Impeller Case 117002 1019 00 00| | 51 | Water Hose Nipple Assy. ~ (K870003)| 1 {9731 3001 00 00
(b) Grease Nipple (1/8)| 2 19660 1001 00 00

13 | Washer (46x62x2)| 1 [8040 1068 00 00

14 | Ball Bearing (6305V)| 1 19100 2018 00 00

15 | Impeller Shaft Packing Step 117002 1024 00 00

16 | Impeller Shaft Packing 2 17002 1022 00 00

YOKOTA INDUSTRIAL CO.,LTD.

The part “2¢” can not be supplied individually.

So please order it as a unit of assembly shown by arrow mark (1) .

700201-P1606




